1G2000/1G2000P (CARB)

96 Parallel OQutput Assembly
162000PS120JA-13400

96-1

1G2000PS120GA-13400

Parallel Output Assemb

Ly

93

94

7 Fuel Tank Cover
KGE2000Ti-b-07200

fed
=
<

2

e
j%

V4

80

Fuel Tank

KGE2000Ti-b-07500

37

Control Panel Assembly

162000/S1A-13100

13 Alternator Assemh

KD (M) 20 (A)—02000

Ref P/N Description Qty |Ref P/N Description Qty |Ref P/N Description Qty |Ref P/N Description Qty |Ref P/N Description Qty
1 KG158—-b—00000 |K6158 Gasoline Engine Assembly | 21 |KGE1000Ti-b-07011 |Filter Bow 1 41 |KD20(A)-02100 Stator Assembly 1 61 |WZ-Z2-a DC Receptacle 1 81 |KGE2000Ti-b-07004 |Ventilation Pipe 1
2 | KGB3000Ti-03008 Tnsert U5 8 | 22 |KGE2000Ti-b-07001 |Fuel Tank 1 | 42 |KGE2000Ti-03004 |Foot Pad 4 1 62 [162000/S1A=13110 | Controt Fanel Staming 1 | 82 [KGE2000Ti-b-07009 |Ventilation Pipe Seal Sheath | |
3 |KGE2000TiA-03300 |Right Cover & Insert 1 | 23 |KGE1000Ti-07004 |Filter Net 1 | 43 |GB/T5789-1986 Hexagon Flange Bolt M6X12 7 | 63 |RF-1003-BB2 Rocker Switch 1 | 83 |KGE2000Ti-b-07006 | Fuel Tank Ventilation Pipe| |
4 |GB/T97. 1-2002 Back Up Ring 6 4 24 |KGE1000Ti=07012 |Hold Hoop ¢ 10 1 44 |KGE1000Ti-07008 |Fuel Switch Handle 1 64 [5-20R Duplex Receptacle 1 84 |KGE2000Ti-b-07400 | Carbon Canister 1
S| CB/T818-2000 Cross Recessed Pan Head Screw| | 55 | (GE1 000Ti~b-07001 | Feet Pinel el Tuicfuet swisen) | 1| 45 [KGE1000Ti—07304 |Screw 1 | 65 |KGE2000Ti-13601 |Trigger 1| 85 |KGE2000Ti-b-07008 | faroon Conister Suo Pressure |
6 |KGE2000Ti-03600 |Spark Plug Maintenance Door | ] | 26 [KGE1000Ti-07006 |Hold Hoop &7 3 | 46 |KGE1000Ti-06102 |Handle Fixture Mount 1 | 66 |KGE2000Ti-13340 |Rectifier Support 1 | 86 |KGE2000Ti-b-07007 |Qir Bend Pipe 1
7 | x6E2000Ti-b-07200 Fuc1 Tank 1 | 27 |KGE1000Ti-07300 |Fucl Switch Assembly 1 | 47 |6B/7818-2000 iy Recessed Pan Head Screw 2 | 67 |6B/196.1-2002  |Large Back Up Ring 6 2 | 87 |Kr5062 Parallel Output Socket | |
8 |KGE2000Ti—07005 |Fuel Tank Entrance Pad 1 | 28 [KGE2000Ti-b-07002 |Fuel Pirell Guel Svitch Vocun ) | 1| 48 |KI-DHQ-20 3 In 1 Ignitor 1 | 68 |KGE1000Ti—-07007 |HoldHoop 9 3 | 88 [102000PS1207A-13404 | Receptacle Output Board | 1
9 |KGE2000Ti—03002 |Hexagon Head Recessed Bolt oxiso | 2 | 29 |KGE2000Ti~12102a |Hollow Shaft 2 | 49 [KGE2000Ti-04200 [inlet Side Buffle Plate L | 69 [KGE2000Ti=04400 | fitermstor vise oot seu 1| 89 |y s Screw M4x10 10
10 |GB/T818-2000 Cross Recessed Pan Head Screw 45x25 2| 30 |KGE3000Ti-03017 |Micro Switch Baffle Plate 1 S0 |KGE1000Ti=00006 ([Screw M6 (Blacken Treatment) 1 70 |GB/T5789-1986 Hexagon Flange Bolt M5X12 2 90  (KTSABDTO Power Cord L=1.7M 2
11 |KGE1000Ti=06301 | Rent Fine covr crosseo 1 | 31 [KGE2000Ti-b-12110a |Engine Fixture Plate Weldnent | 1 | S1 |KGE2000Ti-03500 [Side Door 1 | 71 |GB/T818-2000 |CrossRecessedPanHeadscrew Wixis| o | 91 |[GaiDp-13400 Receptacle Cover 1
12 |KGE2000Ti-03003 |Hexagon Head RecessedBolt oxo | 1 | 32 |KW4A-Z6CSF200  |Micro Switch 1 | 52 |KGE2000TiA-03400 [ert tnsine Cover ¢ nsert 1 | 72 |GB/T97.1-2002  |Back Up Ring 4 4 | 92 s Receptacle 30A/125V 1
13 | KD (M) 20 (A)—02000 | Alternator Assembly 1 | 33 |KGE2000Ti-04300 | Bottom Airway Buffle Plate 1 | 53 |KGE2000Ti-03001 [Rear Cover Seal 1 73 |GB/T93-1987 Elastic Back Up Ring 4 2 | 93 [ic000r-13401 Rear Cover 1
14 |6B/T818-2000 o ecessed P Head Screw 8 | 34 [KGE2000Ti-b-07003 | fel Five moseum apcurweron | ]| 54 |KGELO0OTi=06101 [srt Esine coner cross Potection | 1| 74 |GB/T41-2000 Hexagon Nut M4 2 | 94 |wee-13403 Hastlo Protection Ring 1
15 |GB/T97.1-2002 Back Up Ring 5 S | 35 |GB/T845-1985 Self-Tapping Screw ST3. 8116 6 | 55 |KGE1000Ti-07100 [Fuel Vacuum Pump 1 75 |GB/T93-1987 Elastic Back Up Ring 6 3 95 [[62000PS120JA-13400 | Parallel Output Assembly| 1
16 |KGE2000Ti-03009 |Front Cover 1 | 36 |GB/T818-2000 gy RecessedPonteadsaew |5 | 56 |GB/T896-1986  Retaining Ring 9 1 | 76 |GB/T845-1985 |Screw ST2.9x12 1 | 96 [162000ps1205-13400 | Parallel Output Assembly |
17 | DU20(120V/60HZ)~C |inverter 1 | 37 |162000/S1A-13100] Control Panel Assembly 1 | 57 |KGE2000Ti-04100 [Exhaust Side Buffer Plate 1 | 77 |GB/T70.1-2000 |Inner Hexagon Screw MSX30 | 2 | 97 [PE74 Overload Restart Switch 1
18 |KGE1000Ti—00008 [fecute shock absorvia Pas 2 | 38 |GB/T5789-1986 Hexagon Flange Bolt M8X30 4 | 58 KGE1000Ti-b-07013 [Fuel Indicator 1 | 78 |GB/T862.2-1987 |Bsck Up Rine Wich Bxternal Tooth 6 | ]

19 |KGE1000Ti-00004 |Rubber Square Protection Rack | ] | 39 |KGE2000Ti-12101b| Shock Absorbing Pad 4 | 59 |GB/T818-2000 Cross Recessed Pan Head Screw 1| 79 |KGB1000Ti—=13301 |Fectrical Protection Shell 1
20 |KGE2000Ti—03200 |Rear Cover & Insert 1 40 |KD20(A)-02200 Rotor Assembly 1 60 |[KBPC2510 Rectifier 1 80 [KGE2000Ti—b—07500 |Fuel Tank 1

ly




